ROGUE

FM-6 RHINO FUNCTIONAL
TRAINER

‘ @i @)
| 0009“00053 ] D) PN S ]%ML(\D ~ e o T a0l O [
W O | J|©
oM 2 B e L [ ° | O
G H .o H= T E— G é) o P
| //4 39(6) UL\i& &J @ \f g 40@
ﬂ [ ®) i/_r ® i 89
sg E 938® ——T | ® sg @Beg
o | [Bmp o
ﬂ 6® 956) @ QWW [o® 55®
| Sg 95416) “WW 5® 854‘@
Q @ Y O
8 o |5 | =3
2@ 9 2@ @ WW 2@ @ 52@
ﬂ [0y M@ WL 1@ @m@
o ||= I I K
| Y @ " D
] Bl T "o | i
/1 !g @WWQ : cg ) @@
el 1 i)
; 0 26 |
a | W= M
ujp; 309909 :® :@ _
o\ |= 0 A
27 o), 2 D)
Sm@ — )iy ||y R
= || Ll |2 Jos
8::@ | gw@ °) @ ::QD @19(8
017@ g 1IBQ> 0 @ WWQ 17® @ 18@)
4 ol 1o N | .2 2
9 ) 9WQ> B @ 15@ @
8%: 1 T ”W 0 8“@
ol | o s
g gﬂs@ g 1% }m ; | Wm 12@ ) 0 Mb
12@ 15 111® @ 13
u o gm@) | | D )
I 0 AN | o e
ﬂ 1'o uﬂ@ I, ogwm o @“;O
u F@ uﬂ@@ 09 D) 0 O |
- ROGUE ) O
) _—y e 4 | s .
| s 072 P h g L i® %7@ J
? 0@ [T O @e@
| q@ i 95@ DDD O @5@
2 ] %) ¢) \
0 812 1 84@ d 1@ g g
| ,
DS ) Q | uz® = 2, @ >
[ M % ﬂ“® 810
N\ O Sl@
= ﬁg " o) U = ===\ 0 g
2, 0
© ©L

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER: WARNING:

Resistance training, gymnastics trainir:jg{ and activities at height THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

are potentially dangerous and may lead to severe injury or even MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY
death. Use common sense when training, obtain instruction in the )

proper execution of movements, and understand your limitations. = MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.
This equipment must only be used by competent and responsi- Both Rogue Fitness and buyer disclaim any express or implied
ble persons. Obtaining instruction in appropriate techniques and warranty, including, without limitation, warranties or merchant-
methods of use is your own responsibility. You assume all risks and  ability and/or fitness for a particular purpose with respect to the
responsibilities for all damage, injury or death which may occur equipment. Buyer assumes all liability to use of equipment.
during or following incorrect use of this equipment in any matter

whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com



TABLE OF CONTENTS

RM-6 RACK

Included Tools

S

RN
",///.ﬁ /
V. g = =
T DTDTTTL22D 3

. P332 %%%2%%%%5%959) qunu.ﬁﬂ«._;,pnﬂ\.
2 Qa =S BN )

N
P 4 \
B s STy T / mm,,,./wma
3282222333338 223 N\ ov/) N
a F2242 X o3
6 1,0 m/&
e Q,/ -
NS
06\ 5)

\ &
‘ mm/&-
i 612
FAY (& o @D /
0

oD BDY HDTDDDBBIDDO

, _\..nQ.n.JQQ-QQQuu,ﬁ, 5 P .@MWQQQJQQQQ&I&QGQ ..Q..mb\..ﬂuﬁuﬁuoum@-‘000000..,&%...‘%“@\
N | o, 1§ % =
! ey
8\ M\
642
8\
LA
6

“,.,_,, BN
P — ‘.m A A

i (S ]
N2 Y S rorooot00 0o 3SR e 0D DTODDTODN PDDDODDI DD D

|ﬂtw.....1.hw 36,5888,0,83%5 58,8/ %.QQ.QQQ;.- 3 QQDQ\.W\N-.QQQQQ_Q..A.\W.. ...ﬂJw.h\
W= -
3y

3

Included PartS.....ccooevveiciiiiiieiieeeenn
AsSSEMDIY...coviiiiiiii e 1D

\o

(S)
& (s \ s o, .ﬂ@
pAAR 229 _soaa2d29C_H

\/ N avenunuﬂuﬁ_nunuﬂu@nunu&K\WG@GG&(\WGG.SGGGé@@ﬁ@@@é30 >3 N\

% /

e A =

J.“ﬁ.,.ﬁ...QSQEQGQSQQ- &, ©
Y. (

4 . .Mm.. %%%2%%9%%%%%%%%%%D%%%%%% %555 %%5922.22222.2 .%
i & ,lﬂ x (S i N7 \
= ST N
d - . N | A e,
% = %/ sy |

<

A

— PEETE T T
a.“; )
o

OOGOOOOOO

Ny Yo

8%%A%RG%2G 522222223

= A4S ) . 8
‘\ /0 T OO DT O Y ITETR Seeﬂegeﬂegeﬂﬁev OO H:O:TEO DD
A

VG %G %% GG GGG GG
) /

!!!!!!!

=

9

ON KIT

FM-6 SHROUD KIT

Included PartS......cccoeveeiiiiiiiiiiieiieennn .0
Included Tools

InCluded ToOoIS....ovieeeeeeeee i3

FM-6 RHINO ADD

Assembly

" e e N 90SQeﬂegeﬁeeﬂeeéﬁﬁee&/Q%GGMH.G@G&/\%GGGGG@&,./.\&@Q990 A

\
DD

= _7 .' 2
.39999399599839@9’@68@9
b »

ok T &
Crooroote i oos o e oo o

oS> =S

Nl = ]
=

= le=t
>
e

]//, S~

Included Parts.......ccoveveviiiiiiiiiiiiinnn 12

.,,. ) - %
==l h T e lre Loty o i e ol o o S v Ao 2 @M@ Sﬂw%.., DD DTUY

_ jﬁ

?lLﬂ

,
(= e BN Ay

& g«yﬂvﬂuﬂunﬁﬂuﬂuﬂgﬂvﬂwﬂunﬂgs

%\»WPWVWQQQQQQQQQ_QQQ
He=)

e

Assembly....ccooviiiiiiiiiiin .60

2 18668880 B

AR NN R NN AN R R R R R ) Y R AR AR R (% i ..p,\\w.‘

page 2 of 67



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2" Wrench

15/16" Wrench

Multi Tool (3/4”, 5/8”,

9/16"”, 7/16" Wrench)

Qty: 1x

N

~L

3/8" Allen Key

Qty: 1x

N

~L

5/16" Allen Key

Qty: 1x

N

~—

7/32" Allen Key

Qty: 1x

N

!

5/32" Allen Key

Qty: 1x

N

!

1/8” Allen Key

Qty: 1x

N

et

3/32" Allen Key

page 3 of 67



INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

n Qty: 6x

90” or 100” Monster

Upright

Front Top
Crossmember

Front Low
Crossmember

24" Rear Top
Crossmember

24" Rear Low
Crossmember

Nameplate
Crossmember

Pull-up Bar

Monster Plate Storage
Pin

n Qty: 1x

* %

Pair of Safety Spotter
Arms

Qty: 1x

Band Peg

Pair of Monster J-cups

m Qty: 8x

1" x 5" Hex Bolt

* Front Crossmember length depends on Rack Depth selection made at checkout.
** ltems may look different than drawings shown. Style depends on selection made at checkout.
*** Nameplate will be replaced with 3” x 3” beam for 90” Rack.

page 4 of 67




INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

13 Qty: 22x| L3 Qty: 22x Qy: 30
17 Flat Washer 1" Lock Washer
m Qty: 30x Qty: 2x m Qty: 2x

1”7 Hex Nut

1”7 Shoulder Bolt -
Female

1” Shoulder Bolt - Male

page 5 of 67



INCLUDED PARTS: FM-6 RHINO ADD-ON KIT

Note: Images not shown at scale.

m Qty: 1x

m Qty: 1x

Qty: 1x

Swivel Trolley RH

E Qty: 1x

Swivel Trolley LH

Qty: 1x

Top Center
Crossmember

Top Rear Angle
Crossmember - RH

ﬁ Qty: 1x

Top Rear Angle
Crossmember - LH

Qty: 1x

Lat Pulldown Pulley
Bracket

Qty: 1x

Lat Bar Hanger

m Qty: 1x

Locking Horn
Crossmember

E Qty: 2x

Top Cable Cover Ralil
(24", 30”7, or43”)

m Qty: 2x

Low Cable Cover Ralil
(24”7, 30" or43”)

*24"7 30”7, or 43" length depends on rack depth selection made at checkout.

page 6 of 67




INCLUDED PARTS: FM-6 RHINO ADD-ON KIT

Note: Images not shown at scale.

m Qty: 1x

Qty: 1x

Top Front Side Pulley
Assembly - RH

Top Front Side Pulley
Assembly - LH

Top Rear Side Pulley

Assembly - RH

m Qty: 1x

Top Rear Side Pulley
Assembly - LH

Bottom Front Side
Pulley Assembly - RH

Qty: 1x

Bottom Front Side

Pulley Assembly - LH

Bottom Rear Side
Pulley Assembly - RH

Bottom Rear Side
Pulley Assembly - LH

Side Peanut Pulley

m Qty: 1x

Rear Pulley Plate

Qty: 3x

4.5” Pulley

m Qty: 3x

3/4" x 1” Cable
Retainer

page 7 of 67



INCLUDED PARTS: FM-6 RHINO ADD-ON KIT

Note: Images not shown at scale.

m Qty: 19x m Qty: 3x

3/8” Thin Nylock Nut 3/8" x 2" Button Head 3/8” x 1-3/4 Button
Screw Head Screw

m Qty: 1x Qty: 2x m Qty: 1x

Trolley/Trolley Cable Low Side Cable Stop Block
(Blue Tag) (Red Tag)

m Qty: 8x

E Qty: 2x

Rogue V2 Multi Belt D Carabiner

Attachment

* Only Available with add-on kit.
page 8 of 67



INCLUDED PARTS: FM-6 RHINO ADD-ON KIT

Note: Images not shown at scale.

E Qty: 2x m Qty: 4x Qty: 1x
N
Rhino Lever Tube Triangle Plate Removable Rhino Horn
Attachment
m Qty: 1x E Qty: 2x m Qty: 2x

5/8” x 4” Detent Pin

Multi Grip Monster
Handle

A

1”7 X4-1/2" Hitch Pin

Qty: 1x

Tread Plate - LH

Qty: 1x

Tread Plate - RH

Qty: 2x

2.5"x1” Rubber Foot

Qty: 2x

Lever Hinge

Qty: 2x

3/8” Washer

Qty: 2x

7

e

5/8" X 6” Hex Bolt

page 9 of 67



INCLUDED PARTS: FM-6 RHINO ADD-ON KIT

Note: Images not shown at scale.

Qty: 8 m Qty: 20 @ Qty: 16x

1”7 x5” Hex Bolt 1”7 x 3/8” Pulley Bracket
Spacer

Qty: 16x Qty: 28x

1” Flat Washer 1”7 Lock Washer 1" Hex Nut

Qty: 4x Qty: 7x Qty:9x
/

4-1/2

s

5/8"” Flat Washer 5/8" x4-1/2" Hex Bolt 5/8” Lock Washer

Qty: 9x Qty: 2x Qty: 2x

5/8" Hex Nut Monster Strip 5/8" x 2.25” Hex Bolt

page 10 of 67



INCLUDED PARTS: FM-6 RHINO ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Rhino Low Row Bracket

Qty: 1x

Low Row Face Mount
Plate

m Qty: 2x

3/8” X 4” Button Head
Screw

E Qty: 12x

3/8” X 3.5" Carriage
Bolt

* Complimentary Monster Strips included with hardware kits. See page 55 for Monster Strip assembly.

page 11 of 67



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x

Side Shroud - RH

Qty: 1x

Side Shroud - LH

Qty: 1x

Storage Panel - RH

Qty: 1x

Qty: 2x

Storage Panel - LH Side Shroud Top
Bracket
@ Qty: 2x m Qty: 2x Qty: 2x
1”7 Flat Washer 1”7 Lock Washer 1” Hex Nut
m Qty: 4x m Qty: 4x m Qty: 2x

1/4” x 5/8” Button
Head Screw

1/4” Thin Nylock Nut

1”7 Shoulder Bolt -
Female

page 12 of 67



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 2x

1”7 Shoulder Bolt - Male

Qty: 2x

6” Foam Panel

Qty: 4x

3” Foam Panel

page 13 of 67



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"[39]and 1" x4-3/4” [40] Bolts

shown to scale below to help differentiate
variations in length.

-

4-3/4" I
~__ ___________/

5"

page 14 of 67



STEP 1

e IMPORTANT: DO NOT USE TOOLS TO e Note the orientation of Swivel Trolleys in
TIGHTEN THROUGHOUT ASSEMBLY relation to the feet at bottom of uprights.
UNLESS OTHERWISE SPECIFIED. e Slide about half way down Upright and re-

® _If modifying existing rack with Add-on Kit, |a5¢e triggers to lock pop pins in place when
skip Steps 1-4 and proceed to STEP 5. the viewing window is showing the number
e While pulling the handle triggers, slide 23.

Swivel Trolley RH [21] and Swivel Trolley LH

[22]onto two Monster Uprights [11.

1-A

1-B

e S
Sl

page 15 of 67




STEP 2

o Refer to overview image to plan assembly
and ensure ample floor space is alloted.

e | ay down all parts on a non-abrasive sur-
face in the orientation shown below.

e Position the footplates of uprights approx-

Imately 55" apart.

e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground.

¢ Connect Uprights to Crossmembers using
1"x4-3/4" Hex Bolts [13], 1”7 x 5” Hex Bolts
[12], 1" Flat Washers [14], 1” Lock Washers
[15], and 1” Hex Nuts [16].

e Ensuretouse 1” x5” Hex Bolts [12] for
central uprights.

e HAND-TIGHTEN ONLY. Do not use tools
throughout assembly unless specified.

OVERVIEW

LH PANEL (2-B)

RS S P a Ty TS g PSPPSR 0000 O 8 9 0 00 O 0

RH PANEL (2-A)

page 16 of 67



RH PANEL (2-A)

> D> \
oFHe@ |

*ao’a

o e"a%a"% "

CRCRPCP PP P TR TP P TP R R TP TR DD B

'a"ae"e"e"e e

e

5%

_u@@@@@@@@@@@@@@@@@@@@O@@O

== L
L___

‘e e etee e e e e e

““‘.““‘.“..“““‘
Tttt -t Dt Dt St - Dt Dt St D™ ™ ™S

/‘.._.-I,‘..r‘..‘.‘............

page 17 of 67

e One or two people should stabilize both
panels, ensuring panels don’t fall while

Crossmembers in.

-B)

LH PANEL (2

of these instructions be completed by 2 or 3 another person assembles the spanning

e For safety, we recommend the remainder
people.

¢ One person stabilizes the first panel while

¢ Have two people stand one assembled
the other stands up the second panel.

IMPORTANT:
panel up first.

OVERVIEW

STEP 3

DO DD D e e e D D e e D e D e D e £ D e D £ £ £ £ m ) e £ D £ £ e £ ) ) £ £ T m e m e

2|
2 \
[l el ol elelelalelelalalalalalelalalolololalelelolelelolelelololosl ol ol ol el eleleleleleisiele]
‘oo e e e e o e oteioteteta et et fe e e e fa e fe e e ta fo o e T fa e fa T Ya e e

ele 'F® b'ee oo e e 6 e o e % e e 0 e e e e e e e e e e o e e e B e B B B B B e s
5|0
.Q

PO e E e e e e e e oo oo 6 6 O
S0 0 0 0.0 @ e 0 0.0 0.0 0.0 8 0 000,80 0. 0,000 0.0 0 00 000 Q0

DO DD DD D DD DD DD D DD D D D D D D { T

(=]

|

! Bo oy e ee’e'e"e

2o
o
0
0
0
0
0
0
8
0
0
)
)
[}
)
8
[}
)
8
)
8
)
)

]
W
@

I

5590 6. 6 © 8 6 6 6 0 oo o) !

(=]

265 8.8,5,©,

£595559:S5%®

it o Y

P crcororrooeCooeee
©48,8

| oo
BB

IS? L -5 ]
R A7
== i i

3-A

43"




3/4”

Hex Bolts, 1” Flat Washers, 1”7 Lock Wash-
' [Fully tighten 1”7 Shoulder Bolts using

3/8”

Allen Key. DO NOT TIGHTEN HEX

and 1”7 Hex Nuts.

7

e Attach Pull-up Bar [7] to front Uprights

using 1” Shoulder Bolts [17,18], 1" x 4-

ers
o
BOLTS.

D\
\AH DAIDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDD>DY

[13], 1” Flat Washers [141], 1” Lock Washers

e Attach Nameplate Crossmember [6] to
[15], and 1” Hex Nuts [16].

middle Uprights using 1” x 4-3/4” Hex Bolt

Tools Required:
e 3/8” Allen Key

STEP 4

page 18 of 67



STEP 5 (BEGIN ADD-ON KIT ASSEMBLY)

e Remove existing 1” Hardware shown In

e Reuse hardware in 5-A to bolt Lever

5-A. Hinges [64] to uprights. Hand Tight Only.
e (1| Ensure heads of bolts are facing away
from rack like shown in 5-B.
e | ! | Ensure smaller holes are upright on
Lever Hinge [64].
e Note: Do not reuse 1” Flat Washers in
5-B.
- 1pa@ . 36 v ﬁU 2 ﬁ@ A
5-A oo 0 ‘0 I g i g
JAE ! 0V W0 RS
1% 1@ @ 76 @ 1146 @ 11*6 @
oo o ¢ o Y o Y
0po U o Y o Y o Y
76“@ @ IQ @ ﬁ@ @ '6 @
:6 A g :6 g RS g 0 g
0.0 0 0
of6 2 50 @ o ! o 0
3613@ @ Eé"@’ 7@ @ :6 @
0,0 g = M (M).g 8 0 g
\Q1§ @ 9 , :6 @ 22 @ /
ng g = ;g g @%g,j
? @ 2 @ \ Q) /
3 e | g
s@ @ iy o+
4 @ D) |
sg q O =
2@ @ o
1@ g J
/\
(% 9
ks

(&)
[

S O WL YLD LY

O O & VDD D«

w)
)

REPEAT BOTH SIDES

page 19 of 67



2% % GG DD GGG D% D%

DD DDDDDD DS
@/
XE%22%%%2%22%23239

v/
/o2 g
AR NS

0,30, 30, 3,0 0. 5,0 O O «

= [ & D & M

/ /
/ / /
/ / ....\.
— . S 6 2 . ) Y o WA
= oo ooooooooo0d/\ 20 0 oD ’ . ()
: %3%5%%%9%9%9%9%%5% %% %%%/ O RO G559.4

9 %% %% %%%%% %% %R %RGDN I %2225

/ /

w \\ \\
> ®//®
®® @3 @ @

2

\ \

2 ®//8
oo\ @/

REMOVE ALL 1." HARDWARE ON ENTIRE
e Remove Pull-up Bar and hardware from
hardware shown in 6-B so that the tops of
the front uprights are completely free to
ample slack to complete STEP 7. Continue

e The tops of the front uprights will need
to loosen hardware on bottom of Front

STEP 6 (ADD-ON KIT ONLY)
e IMPORTANT: LOOSEN BUT DO NOT

¢ Remove additional 1”7 crossmember

)
O
7
o
%)
e
S
a P v /
w. : @ /S Yoot D
(D) ©
S O e %% % S
.ﬂm z® w
c
O O
U o > -
i e
S = Q %
S5 38 -
e
KmRmm ° i c
< 83— %5 o B S . 0
X |— o = E Z D © O

page 20 of 67



STEP 7 (ADD-ON KIT ONLY)

e While tilting Upright forward, pull the
handle triggers and slide LH Swivel Trolley
[20] down the front left Upright.

e Repeat this process to assemble RH
Swivel Trolley [19] on front right Upright.

e Slide down the Uprights and release trig-
gers when the viewing window Is showing
the number 23 (refer to STEP 1-B).

e Assemble hardware removed in STEP 6,
replacing the indicated top outer bolts with

1”7 Shoulder Bolts.

!'|Fully tighten ONLY the

1”7 Shoulder Bolts using 3/8” Allen Keys.

~ [T
el ®
%\ p /,, 0 @ . g
/’ @\\/v:e ',@
5> olL%
, *g/ @\\
o9
oY
Sk
Ol
JIE
Ik
oY
o9
oY
e |91
9
Y
9
Y
9

7
0 o
0|2 of
0|l o ) @
g Q ¢ \ ||| @ @
Al ¢ 6 g g
oll@ G 2
ol @ © 0 é 2
@ © 0
0
9 0 0 0
. 0
Q 0 0 0
‘g 0 @ 0
0 Q 0 X @ 0
5 0
Q 0 0 v
°ll g 0 X @ 0
% 9 0 X @ 0
2 Q 0 ’ @ 0
5 0
Q 0 0 v
0 9 0 X @ 0
0 Q 0 ’ @ 0
0 ©
Q Q NIl i
7-B
~ ¢ Q
f 9
= 0 L0
g 2 N 0 <A
00 ~
| o5
Cew. i

Io% %% %% 55 %% (4l

DORRRRDDRRRDD @ @ \/‘p@@@@@@«i oy

\9

BB oo oD O o0 o

L7
&
(=

7

R
o \0
L ﬂ

©
.5 2\ O
o©’0'0'0’00d "\

o *o %o "o ‘o %o oo o

=3

)

cocococo

,QQQQQQQQQQQQQQQQQQWQQ L) a@ \/

D@@@@@@@@Q@@@@@Q@@@@@@Q

[ &

page 21 of 67



STEP 8

Tools Required:
e 7/32" Allen Key, 9/16” Wrench

o Swivel Trolleys [19] and [20] need to be
calibrated for your specific rack.

e Keeping the Swivel Trolleys locked in
place, tighten the Button Head Screws
shown in 8-A using 7/32” Allen Key until
looseness or “wobble” is gone.

e Unlock pop pins and roll Trolleys up and
down Upright several inches to feel tight-
ness. If wobble persists, tighten the Screws
in 8-A again. If any friction is felt, Trolleys
are too tight and Screws should be loosened
a quarter turn.

e Once calibrated, tighten both rollers on
rear of Trolleys using Allen Key and Wrench.

8-A

a
v'

2 —N"

8, —
=
[/
\_\)
—

IC

//
C
I

)ﬁ\ Screw

7/32” Allen Key

Button Head

8-B

=

GJ

=
(¢
A\

9/16” Wrench

7/32” Allen Key

Rear Roller

page 22 of 67



STEP9 e Bolt Pulley Deck [20] and Bottom Rear
e Remove 3/8” screws, 3/4” x 1” Spacer, Side Pulley Assembly RH and LH [37,38] to

and 3/8 Nut from Bottom Rear Side Pulley ~ Bottom Crossmembers using 17 X 5™ Hex

Assembly RH and LH [37,38] shown in 9-B. Bolt [68], 17 x 3/8” Pulley Bracket Spacer

. [69], 1” Lock Washer [71], and 1” Hex Nut
e Rotate front panel in order to make room [721. Bolts Hand Tight Only.

for 1” Hex Bolt in 9-C. _

e |!| Ensure Pulley Deck [20] is flush
to face of the rear uprights as shown in
DETAIL and is oriented such that the pulley
IS towards the floor.

9-B

o S
ﬂ/oa@ooo

e

70
0
Y

Q00D DD IIIDIDIIDID]

o © 0
¥
IAIRY
O
IRV |
g y
: |
0 N
¥ ¥
¥ ¥
O o
0 1
|' o %
N Q
& @
b ® o |
3 /
019
O
¥
AN O |
\3\
\

page 23 of 67



STEP 10

e Bolt assembled Rhino Upright [19] to e | 1| Ensure lower cable and ball clevis are

the Pulley Deck [20] using 5/8” X 6" Hex clear of Rhino Upright [19] and Pulley Deck
Bolt [82], 5/8” Flat Washer [73], 5/8” Lock  [20].

Washer [75], 5/8” Hex Nut [76]. Hand
Tighten Only.

’ Y "‘/’f
B OO

SISISY

QQQCLCT

L N @ € 2 a a

E 8 P P& &
e
W .

\‘;

page 24 of 67



STEP 11

e Bolt Triangle Plates [56] to Lever Tubes
[55] using hardware indicated below.

e Bolt Rubber Bumper [63] to Lever Tubes.
DO NOT OVER TIGHTEN.

e Ensure Bolts are oriented as shown
below. 1” Bolts Hand Tight Only.

e |!| Ensure Rogue caps are oriented as
shown below.

11-A !

Y

R
Q . Q
I 9 " S
Q ©
Q o © o
9 9 &
Q
9 0 &
Q
9 0 &
Q
9 o v
Q
9 0 &
Q / /
9 0 &
Q
9 0 &
Q
9 o v
Q
9 0 &
Q
9 0 &
Q
9 o &
g 9
Q o © 9 @@
% (9 % (9/® //// X
&\9 (9/// @9
(9 '\ @"\/ //@
/%\% /%)9///
(9Ik
/\% /,Qiﬂ(g
%\@ © 9
Q ™ Q
Q|7 Q
a O
@ @

page 25 of 67



STEP 12

e [ oosen set screws on Lever Hinges [64] , ,
and remove Lever Pin as shown in 12-A. Plates [56] into each Lever Hinge [64] as

+ Note: FOR SHROUD KIT ONLY. Insert 17 SMOWnin1e-A. = |
Shoulder Bolt - Male [95] in between hole  ® Reinsert Lever Pin into Lever Hinge [641.

e [nstall Lever Tubes [55] with Triangle

between 2 and 3 on Upright as shown In e Tighten set screws to hold lever pin in
12-A. These will be used later for shroud place as shown in 12-B.
assembly. e | !| Ensure that Rubber Bumper [63] and
heads of hex bolts are oriented as shown in
12-C.
VTl M D T
12-A o 0 3B % DETAIL|| |8
AN % E )
) Dy \ o .~
2 N2k R :
0 %”0 0 v 0 g =]
0|2 b0 y 0
0 !alo 0 ::0 o % | o
Vo e N 0
%E:g % ?) % ﬁ g = |
M”0 NI & Db L (| Q
V% NN 0 ° N
%1:0 \ \ ot &@\@@\_ 0 ! o N
®110 N \ 0 uQ\\@\ ) o \
b NEIRERINON D IN 2
05 ol gy IN o <
0D I AN 2 it al
i NI NN o
jc i o NN
. rg D :Q g %k\i? E . @
%'0 I o Yafle ] O
0y 0 0 \ o
Vs oo ©
%Fg TNE=
J032 y g
Rl
(= o]0 e
N INE
1 % i
% z@\
‘%Lg,\.\
g &\
% M
=\

y

OO0 0LV

page 26 of 67



secure using provided 5/8” Detent Pin [58].
¢ Slide Multi-Grip Handles [59] on Lever

Tubes [55] and secure using provided 1”

¢ Slide Removable Rhino Horn [57] on
Hitch Pins [60].

Locking Horn Crossmember [28] and

Bolt [67]1, 1” Lock Washer [711, and 1" Hex

e Bolt Locking Horn Crossmember [28] to
Nut [721.

Triangle Plates [56] using 1” X 4-3/4" Hex
e Fully tighten all 8 triangle plate bolts

while checking all parts remain square.

STEP 13

PO oo &S &S T T T T T T o o T o © S S

@@@@@@@@@@@@@@@@@@@@@@@ =S S S

D O, OOy 0p Op O Op 04 0y 0af0. 0,0 0.0 O 0 0.0 O O Jd@) <
5 N s
[
| |
I ﬁ
\ \ _,_, ea =
| 0
@@@@@@@@@@ e e - v - r-r - 55555 ===
/ )VB&W/ | = d
®®®® @@@@@f& Uw@@@w@@@@@@@@@@ =
uaé®®®_ o o @@@@@@@@.@T’ Q@@ﬂ e
N@ _R ,_,_ﬁ_,_,_ﬁ 1_
NIy B - B e,
P DDDDDDDDD DD DD T 639? - SHiEef AN I
0PI IIIIIII IO I G =\ | === e == ==2 =l
P45, 5,9, 5, \ - J mw.l of _,_,_,_, _,_,_, 1_, _,_, :
4444444 . . £9;9:0;9,0,0,5_,s~4.0.0.9 @ = M-
| e M _,_,_C_i ,_ﬁ,_
____ e e @41. _ﬁ__\ _,_,_,_

page 27 of 67

=] = =) ¥ = B ISSEN
wgggggj@@@@@@@@@@W(\y : ]| ,
L0.0,0,0,0( (oo 00,0,0.0.0,0,0.0.0.d B N—T T
LLl - | \\1 _\ __\_”_1 k_\ |
D , _ﬁ,_,,_,_,_ &.,H a
S ______ﬁ ____
| [ececessess XXX | =
f - = e LN / )
QQQQQQQQ@@QQ@/@ wa®\__@@ yeesssesss s ) =—A i
~leoo| e « Pooocoocoow@® | [oo

PRI Y Y O \

REPEAT OPPOSIT

®

13-A
13-




STEP 14

e Using a partner for help, bolt Lat Bar Note:

Hanger [27], Lat Pulldown Pulley Bracket e Ensure Slot on Top Center Crossmember
[26], and Top Center Crossmember [23]1to  [23] is fully engaged with the tab on the
Nameplate Crossmember using 1"x 5” Hex  Rhino Upright [19].

Bolts [68], 1” Lock Washers [71], and 1”

Hex Nuts [72] as shown in 14-B.

14-A

I‘\
=" =
\
|

QOO0 © QO |

N ;
5 5 iQ
@ Q "Q
H g ! b
@ \ 0 4
J ‘“ — &
14-B =< YO DETAIL

- = S O O
S = S S
&
.~
:"\ s @ @2
-~ = =

—/Zlél
006 |-

0000000000000000 0

il Q) Jf—t
ﬁ/ﬂ@/?@

0

/
600

‘%‘t&%\

ﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁ@ﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁ

oood,/| O

[ 000000000000

4

page 28 of 67




STEP 15

e Assemble Top Rear Angle Crossmem- e Bolt the Top Rear Angle Crossmember -
ber - LH [25] into position on rear of rack as LH to the Top Center Crossmember using a
shown placinga 1"x 5" Hex Bolt [68] inthe 5/8” x4-1/2” Hex Bolt [74] pushing the bolt
vertical hole to secure the outer side of the  only part of the way in to secure the cross-

crossmember. members.
Note:

e Be careful to not disengage the Top
Center Crossmember Slot from the Tab.

15-A

15-B \ Q§
&

page 29 of 67



STEP 16

e Assemble Top Rear Angle Crossmember
- RH [24] into position on rear of rack as
shown placing a 1”"x 5” Hex Bolt [68] in the
vertical hole to secure the outer side of the
crossmember.

e Push already installed 5/8” x 4-1/2" Hex
Bolt [74] through all plates and install 5/8”

Lock Washer [75] and 5/8” Hex Nut [76].

e Secure Angle Crossmembers to Rear

Top Crossmembers using Side Shroud Top
Brackets [871, 1” Lock Washers [71], and
1”7 Hex Nuts [72] with 1”7 x 5” Hex Bolts [68]

Note:

e Use 1” Flat Washers [70] instead of Side
Shroud Top Brackets if Shroud Kit was not
purchased.

16-A

DETAIL

Y

/ODDDDD® O ®

&0

16-B

o
@
.
\g\ \,)
_@
H
,/ ©
. ®
i b
o >,
@
¢ 2
4 Q
. © ;
® 1% ol

Q

poo000 O

jooooooos

0/

,@
D /0
D /0
0)
0)
0
NS

page 30 of 67



STEP 17

e Guide ab/8" x4-1/2" Hex Bolt [74] into
the Center crossmembers by putting the
head into the oval hole in the left cross-
member as shown in 17-A.

e Straighten the bolt out and push it all
the way into the hole to connect the three

crossmembers together as shown in 17-B.

e Secure 5/8" x4-1/2" Hex Bolt [74] with
K/8" Lock Washer [75], and 5/8” Hex Nuts
[76].

Note:

e Ensure Top Center Crossmember slot re-
mains locked in to the Upright Tab.

page 31 of 67



STEP 18

e Bolt Top Rear Side Pulley Assembly -

RH [33] and -LH [34] to the 24" Rear Top
Crossmembers [4] using 17 x 5” Hex Bolts
[68], 1”7 x 3/8” Pulley Bracket Spacers [69],
1” Flat Washers [70]1, 1” Lock Washers [71],
and 1”7 Hex Nuts [72] as shown.

e Ensure the rear hardware is assembled
through the indicated hole on Top Rear
Angled Crossmembers: 3rd and 8th holes.

Note:

e Onlytwo 1” Flat Washers used on this
step. Do not use Flat Washers on the rear
hardware assemblies.

e Tip:itis easiest to assemble this step by
inserting the front hardware first and then
swinging the back of Side Pulley Assemblies
up to install the rear hardware.

9@9‘99999,

_ng

s
@ 87
>

ZL 2L 28 S8 2L 2L ST SR 2L SR 2% 5L <L 2R/
v
)

RDDDDDDDDDDDDAA,_— e
o Jf

o e 5

—qﬂ,—y—gﬂ—m'rr—:—r- ¥

o

N ] ] e
R R R ok R ok k) 'go‘.go)-’-

/)

=Sy,

_'5!_

& g
bie o oD

*@-mm@mmm@mmmm@mh@

2
e
[

c;aam@mqmmmqmmmmmmmmmmmmmm\a et DD D DD LD D
3
5 DLV VCRDDLLDLDDLDLDDDLDLDDLLDDDDDD
X

cocococvooobooooeobeeey,

I
ST
@
:

o

O

._g
sdecocooococoooe ooty

00000000?0000

oW R e (=
3 i QQ}Q)Q%Q}QQ)QQQQQQfb@Q)QJ‘IOQQQQQQQ@Q)QQ}Q}QQQQQQQWQQQQ&%QQ}

(=)

(=4

@ym gmm@m@@

—
o0 LT®

=

o

18-A

{
f
i

@@@

/

DD DDD

T i 9 8.3 2
Yovooo /i,
@\ 9

@\

2
D DD DD DD DD DD DA

VA SX
Vs

o
b DD DR RRRRRRREYNe ©R)

Y

vl
Y
\, \ = === o
= LAY A A\ e -
/ \, 7\ —
\ \ N = -
\ o\ _—
\ \ a3
o \, W
\/ k. = -
& \\ 4_
'Y A =
77 A\ \ A
o - 714 AL\ ks
e A £ 3 \, 4

N

‘A@Q@¢ © O © \/

P

DR DDDVDDDRDDDDDDDDRDHYI P2 @ &) \ /\

DD DDDDDDDDDDDDDDDRDDDDDDDDPA

page 32 of 67



U

\/\ ©r o codp oot
/\/ M N L e R Ae A A A e A A A A A A A A A B A A

8888888888888888888888888888888888888888888888888

B TITIA |
RS %
~ R 3 -“..,,”.,..,_,.

f 8 8 b F TS SE &

9,

6 L
S, - X
Trooooooooorceald/\ O ooy

- 7 4 7 L \ .
%% %% %% %% %% %% GGG I %% %%
/ / =

o SO
— — 9L o+
- IN o =
L c .. O
% >3 O
g FESE
% O O ©
N -
S 2 22%%
k =
Q > = 0O
@) L2 o
— =_c C
e
A > o
O LY O
O =

N

)

-

o

| -

L

)

T

D

c

T

e Bolt Top Front Side Pulley Assembly

- RH [31] and -LH [32] to the Front Top
Crossmembers using 1” x 5” Hex Bolts [68],
1" x 3/8"” Pulley Bracket Spacers [69]

Flat Washers [70], 1”

o (1143” Front Top Crossmember is shown.
utilized will depend on length of your Front
Crossmembers.

e Bolt hardware through the first and third
holes on your Front Top Crossmembers [2]
regardless of crossmember length.

and 1”7 Hex Nuts [72] as shown.
determine which holes to use.

Note:

STEP 19

19-A

page 33 of 67



STEP 20

e Bolt Bottom Front Side Pulley Assembly

- RH [35] and -LH [36] to the Front Low
Crossmembers using 1” x 5” Hex Bolts [68],
1" x 3/8" Pulley Bracket Spacers [69], 1”
Flat Washers [70], 1” Lock Washers [71],

and 1”7 Hex Nuts [72] as shown.

e (143" Front Low Crossmember is shown.
The Bottom Front Side Pulley Assembly
noles utilized will depend on length of your
-ront Crossmembers. Use the diagram

below to determine which holes to use.
Note:

e Bolt heads should be inside of rack.

¢ Bolt hardware through the holes between
number cutouts ‘4’&’5" and ‘6’&’ 7’ on your
Front Low Crossmembers [3].

'ﬁ

.:.' 2y ! &
]

ER

N
72 3 ) O\
oo ded /N \\
DDDDDDDDDDD

o silocooooocoocoooooboobooooel
CCCOCLRDLDDDDDDDDDDDDDDDLBDBDBD
3

@)
W
Vo AN Y
m_/ﬁa‘
= \\
SR
(A )

8

A N\ 2o waeaoas
R Wb ooroooooobooooooooD

N2>y

L)
L)

N0 ODDODDRDDDDDDDDDDDDDD
T 7 2

=

T
5%%@@&%%%%

SR

20-A

C © © VLD DBL

30” RACK DEPTH DETAIL
\9) =4

B“‘

W
2 O
20
O

QOLRVVLLVLLW

C 0OV L L0

850 @
@i N
L] L
! ! ” ”
WV 30 ¥ 247 307 4?7 20

page 34 of 67




STEP 21

Note:

e Completely unwind and straighten out
Trolley/Trolley Cable [46] to remove any
twists/kinks prior to installation.

e The blue arrows shown in STEP 21 through
STEP 26 indicate directions for assembling
the Trolley/Trolley Cable and correspond
with the blue tag on the Ball End of cable.

e Feed the Ball End of Trolley/Trolley Cable
[46] between the two pulleys inside Swivel
Trolley RH [21] and continue upward.

e [eed the cable around pulley inside the
Top Front Side Pulley Assembly - RH [31]
and continue toward the back of the rack.

e Continue around the first pulley on Top
Rear Side Pulley Assembly - RH [33] and
then downward.

21-A

ARLA

\

L9
>

NS
N

V.

21-B

21-C
)=
RO ||
> o ||/
()

QOO OO0

ﬁ(@@@

page 35 of 67



STEP 22

e Hold one Side Peanut Pulley [371 in the
air, ensuring the arrow stickers correspond
to diagram 22-A.

¢ Feed the cable down and around the
upper pulley of Side Peanut Pulley [39] and
then back up towards the Top Rear Side
Pulley Assembly - RH [311.

e [Feed cable around the angled pulley
shown in 22-B and continue towards the

pulley shown in the Rear Angled Crossmem-
ber - RH [24].

22-A
D O O O © & _ H(O@(O(O@@O@@g
=N
22-B DA NS
@ %CD@@
o R © o
%\
P % | D ~
\
ﬁQi y
/!

¢ @,
5@ ‘ar S S

510 % @
O s / %0

Y : a
0 » : ",

@, %*’@
%5‘@ @ 0 »
'%yQ 00 %w@ AN
%5’@ Qs)& 0 %’,,Q @
%g‘ﬂg Qw @ % ;Q

A

0 > Q] 0 © E
© 2 0o 0 o .Y

page 36 of 67



Awnuu.,auau@ﬁ.gffw @ﬁx S

NP III I I T B
— - e —a —
SO OEEEEEEEE SO ﬁ@%n&ﬂﬂ%%@%%%%. S 1

&), ) =)

.\.. =

SIS ERRER
/ PO
§ -~ = - P

!

.;@/.-I
T Y

PP OO EE

-a
/0 L J = ) @
0 AR 0 47 ] _ 7
;\@m&@\ NN AAEELY =i e e D . = = . e 4, T

Vi g N\ pialini /.Q‘%w%»ﬁ.u.ﬂruuma!bAutbﬁbﬂ.b..my.nﬂ»y. ._,ln. f. [ & myn&wuwbﬂb.rnwﬂﬁﬁrwh&ﬂyﬁrvﬁyry 2 »9!@&» dé%»ﬁﬁ.—ﬁdﬁ%wa‘rwubd wuﬂvwﬁ.nmhb rrvr,\.‘»r,.».vy.,.u 2 «9%{ \ il |
pA G2 O\ @t.ﬁ..(,v P ks »:Mw@g\ f & mvﬁnlwvwaJ%Eswuurﬁuvnvr; el R e e e e s e e e e s e e R e R e e s de e e s e S e e ]

SACAQ T . . : d

\ & A
T2
A s
-

P PR RRRRRRR R 2232 A

T e e L D

0

0
#

o

LLLILLL

& fo O]

lage zip

23-A :ékjy
@
N
N
Q
N\ )
Q)
Q )
Q)
1A O N

Internal carriage, and then behind and

down shown in 23-B.

¢ Feed cable around the next angled pulley
at rear of the Top Rear Angle Crossmember

- RH [241] as shown.
e Feed cable under the top pulley of the

e Pull cable in front of internal carr

tied to upright.

STEP 23

page 37 of 67

23-B




STEP 24

e Note: Arrows 13, 14, 15, 19, 20, and 21.
will not be used. Proceed from arrow 12 to
16, then from arrow 18 to 22.

e Continuing down towards the Plate
Load Trolley, feed cable around the Pulley
located on top of the Plate Load Trolley.

e Feed cable back up behind internal
carriage zip tied to upright, pulling cable

— e 7 - - e A
A en <z DD DD DD DD D D Mi; e e e e TN /AN

out and up in front of top pulley as shown in ok
24-B.

e Continue up and around the pulley shown
in the Rear Angled Crossmember - LH [25].

¢ Continue around the next angled
pulley located in the Top Rear Side Pulley
Assembly - LH [34] and then downward.

\

24-A

&

POLLL © O

<
'\l

. u
[ IB)Q'

=
e

L la&

1 ] Q
| %4
'§Q

.Q&

(

8 |
0 e~ g f
Q]2

1 J g J @ ')
oy 9 9

10 J g 8

A ; 9

nQ | ! !
"Q 8 '|:g 8 8 @ :
Q J Q ) ‘@ [
:Q g ::Q J J ﬁ \
all o g @i

page 38 of 67



STEP 25

¢ Hold the remaining Side Peanut Pulley
[39] in the air, ensuring the arrows
correspond to diagram 25-A.

e Feed cable around the upper peanut
pulley and then back up towards the Rear
Side Pulley Assembly.

e Feed around the pulley shown in 25-B
and then towards the front of the rack.

e Continue around the Top Front Side
Pulley Assembly - LH [32], then down and
out through the front of the Swivel Trolley
LH [22].

e Pull Ball End of cable out far enough to
assemble Clevis on next step.

25-A —

25-B N Jj Q"%Q :
) 0 O & A

7 , A= \
&
| M ' & (
QR
' A
-

QOO0 OO G

25-C 25-D

""-..__

O LB O O O O KL

page 39 of 67



STEP 26

Tools Required: ¢ |nsert Grommet into non-threaded side of
e 3/32” Allen Key & 5/8” Wrench Split Threaded Insert and screw Clevis End

e Completely disassemble the loose Clevis  on threaded end using 5/8” Wrench.

included with cable by unscrewing set e Slide Plastic Stop forward and align outer
screws and Split Threaded Insert, and holes with threaded holes on Clevis End

remove blue tag on end of cable. and re-insert Set Screws. Fully tighten Set
e Slide parts over the ball on cable as Screws.

shown on 26-B.

26-A

Grommet

: § Clevis End

Split Threaded

Assembled

Insert
%@
Set Screw

Plastic Stop

26-B 26-C

page 40 of 67



0 .\,\.. i L N /2 N\
DO DDDDDDDDDDDDDDDDDDDDDDDDDDID D D

b S o o it s B e R A A A L. L5

=0 2O @
ar R3P =
my e[E n.//rfa , = =/
o 0 — >N DD TDIDDD \
r_w (7p)] w QVUJ qu oS _‘. @'M@w’..y £ . )
c 0o .82 222\
O “~—= 0 5 <
c 9=z og ©
O = E 0 =, O
>~ oo = @5 O
W tSqudn”
= Dn_nuSSDla S
O T o O o
— ey% n_Wan C
~ ~~ O e
0O = Q
w cSsL oo @
YCPm LW ©
¢ 2 QE S5 2
O c Svwm Qo =2
5= GEo QE O
S ZEM® ZE S
2N mognmuSd
n m M
oON x5 xS L : .
— [ © N -
o o= € o X o N oY

STEP 27

page 41 of 67




STEP 28

Tools Required:
e 3/4” Wrench

e Assemble one of the included Low Side
Cables [47] (red tag) onto RH side of rack
by inserting the tagless end into stop block
on back of Swivel Trolley RH [21].

e | oosen the hex nut if needed to ensure
approximately 1/2” of threads are showing
between the bolt head and nut.

e Tighten the bottom bolt head until the nut
IS tight against the stop block.

e Feed the other end of cable with red tag
down around the pulley on Bottom Front
Pulley Assembly - RH [35] and continue
towards back of rack.

28-A

28-B

28-C

O © © OB L LDLLL L LS

.

page 42 of 67



STEP 29

Tools Required:
e 3/4” Wrench

e Continue feeding around the pulley on

Bottom Rear Pu
and up around t
[39], following t
tions.

ley Assembly - RH [37]
ne lower Side Peanut Pulley
ne arrow indicator direc-

¢ |nsert threaded end into stop block at the

back of Bottom
bly - RH [37] an
of threads show
and hex nut.

Rear Side Pulley Assem-
d screw tight, ensuring 1/2”
ing between 3/4” bolt head

29-Af

.
‘\\
|

.

e N X

ool

‘olr's b

TESALA AN

S
/\.

COCOCODPO © © ©
5D DD ODDDDDDDDDD
\

S

%

0 e /onms o

\ Y

O © © OB

O\

29-B

D OO0

\ © T O]

0

page 43 of 67




Tools Required:

STEP 30

e 7/32" Allen Key & 9/16” Wrench

Tools Required:
e 3/4” Wrench

e 30-B: Re-install Plastic Cable Retainers
on all four Bottom Side Pulley Assemblies

and both Side Peanut Pulleys. Fully Tighten.

e 30-A: Follow STEP 28 & 29 again to

assemble the remaining Low Side Cable
(red tag) on the left hand side of rack.

e Note: Reuse hardware for Bottom Rear

Side Pulley - LH,RH [37,38] from STEP 9.
e The Lower Side Cables will have some

e Start at stop block on the Swivel Trolley

LH [20] and end at stop block on the

slack. Make sure the cable retainers fully

LH [38].

Bottom Rear Side Pulley -

secure the cables within the pulley grooves.

=¥ N He N |

\%

y
7 0 /o /OISO RSRICIDIDIDI2I

- W W W

b\
AN

(m;Va,mewﬂmrma%mmwmeMwmmﬁﬁﬁﬁﬁl
..w\n iYsxlavlevlavlo st avla v sl U s v o Vvl Vs he Tl Sl S e Vs TR Sl S N e Vs Ve \
,W\\ L7 el \“\ % 5

\& /

\/

-
\.
’ S
/
e

\.
nm g

CYA ]
2 N R O R R R e L LR LR LLLLLLLLRIIL L,

SO RL

ORI

> - & __..‘....u 1/
PR eRS 203002 AN /o

sfavlavlavietlav ol vl vl s v o vla vl vl Ve vl e v la vl vl S o M e e e vl v e Sl Bl tla Bl vl S S S s v @- fa VY SN e Y T

30-A

: !-p > @ QQ‘Q..
W e = |\||\||M||H|w|\|\|wQ Q Q

@ 28

] M=o ==
coo0@9e?’

%295 %% %% %% AT %2R %00 %%0.908338533,0

h ND _1)_\\1

GGG GG TG GGG D

6 \®

\a

G,C, 00

\ p\@ DT

38 X\ 222222522222222333,3 Fc\

&\ ¥
\ @ // ﬂ\%\
W\
N

) N ————————— N
Lo 1o A N VAl (e 12 12 50 322 1 3 2 A N

RSB0 %%%R%%2R22222222,29CF

®» o & o &

o L ‘L < a 4;
/ A YCANY ﬂ..\
A
\6 ,,,,,/ %
AN
\ 6 \ 2\
\6 "\ °n\
\6 \ By
®/,,/§l.
RN
6 &
\ AR a
\ /,//gl..
\ % : @//N//&’...
) ...@/W/@.ﬂ...
£ \ -'I» o /,,/g \

N) A g
ﬂlfoﬂﬂ.@@@@@@@@@ /% P2ivrivslvplvlvalvalvylvslvalvalvatvaivaivsivaivalvatvaivaivsaivel/sla Jiv, . A ) /

5,599,599 %5%9%9qG a\\

30-B

NS /
,.,,. /,/ /ﬁ w @M@ d /
/////// — Y/ /

e ,/;
AN A\
A\ & B N
v \ A o) \ \w
™\ X \
N 6 i / /
QB Sy A7 ~\ ’
W/A%%’r RY, T L MY =4
) NP st 0
UOUS@@QUQU!\ w//ﬂ%@ 9@?8@8@@88388@#«? U/‘A DD DD DD DB O /
) o )

page 44 of 67



STEP 31

Note:

e With one hand holding onto the carriage,
remove zip tie from Rhino Upright as shown

in 31-A.

e |ower the internal carriage into the
upright while another person pulls the cable
slack [DETAIL] from the bottom rear of the
upright as shown in 31-B.

e Bolt Top Rear Crossmembers RH [24] and

LH [25] to Rear Upright [19] using 5/8" x
4-1/2" Hex Bolt [741], 5/8” Lock Washer
[75], and 5/8” Hex Nut [76] ensuring

carriage clears hardware.

31-A aD % ﬂ@ - <
® 7 Q% 2\
® 7 .
¢ 4, e
2 ® @ﬁ
®® A 0 ’
j‘? @Q \ 5 9 o
’ 1
. & :3
\% '0
) '0
—0 :3
|
'0
7
= g ! © DETAIL g:;z
> " e 0 | 6
201° oo
il L6 ‘ 0
2l b
= @' d Y @
a
0 4
O 4
©
ar

page 45 of 67



STEP 32

e Disassemble the two 4.5” Pulleys and e Secure pulley to Top Rear Crossmember
Cable Retainers from the Rear Pulley Plate. RH [24] and Rear Pulley Plate [40] using

e Insert 4.5” Pulley [41] under cable and 3/8" x 1-3/4 Button Head Screws [45], 3/4”
slide up until it reaches slot between Top x 1”7 Cable Retainer [42], and 3/8” Thin

Rear Crossmember RH [24] and Rhino Nylock Nut [43].
Upright [19]. e Repeat steps 25-A and 25-B to secure
Note: second pulley to Top Rear Crossmember LH

e Ensure cable remains in pulley’s groove, 221 and Rhino Upright [19].

DETAIL

32-A 32-B

Zo &=

W
&l
O

b%%&&%%&%%&%%%&&/@

>d S‘OSOa‘Oa'Ogofoﬁoﬁoﬂoa’oab30305’0

SIS SIS I SIS IS

page 46 of 67



STEP 33

* Place center pulley between ends of Top

Rear Crossmembers RH [24] and LH [25].

e Secure with 3/8” x 2” Button Head Screw
[44] and 3/8” Thin Nylock Nut [43] in
center hole.

Note:

e Center Pulley cable retainer will be in-
stalled after Lat Pull/Low Row cable.

¢ Insert Stop Block [48] between ends of
Top Rear Crossmembers RH [24] and LH

[25].

e Secure with 3/8” x 2” Button Head Screw
[44] and 3/8” Thin Nylock Nut [43].

0°0

0

=

=

=3

0000000

n%0%0%0%0%0

=2

/

o

— 5 3
B b b - b L L

DETAIL

o[(©

)

33-A
41 0
Ilq@
IR@
33-B 1 50~ )
ao @ “Q
Boo @ m m@
=l Lo
wQ @ “Q
=0 Lo
B @ 240
Sl S
= Lo
BzQ @ L p
MQ @ %D
L
= 0L
= o
= e
x> | WO
33-C| [ss= [[f 2;0
=l ke
Lo
o S
2 @ 2O
= @ NS
==
310 @
o= |
NS R
= |
= |
2= |
= |
Sudll

page 47 of 67



DETAIL to ensure there is slack in the lower

e |iftthe Plate Load Trolley and hook
cable for future steps.

It onto the Rhino Hook as shown in the

STEP 34

N\ 2%992995999%25

b0 M _f & N N 8N & &5 A

SN

k.

O\
\

“ /
- ./

L7

W6

-
1
W,
&

¥
\

|

\\Q / !\
SO DODDDDODDODDDDODP DD DDDDDDDDDDDDDDODDDDY

2%%%%%%%%%% %% %% %%

@/.//;@ =
> @/@ .@@8@@@@@@@8
@/@ ‘ Y,

@//@ 1111111111111

\ 5> 1~ /A
y oD

AE

@e—r =

N2 AV5Av 5 A5 Rv 5 RV RV 5 R 5 RV RV

%% %% G D% %

& & 4 9 & 38 J 8

LS

DETAIL[ Y

page 48 of 67



STEP 35

e Next assemble the Lat Pull/Low Row <. Al
cable indicated by the yellow indicator on
Ball End of cable and corresponding yellow i EIN NS
arrows shown in STEPS 35-36

e Remove Plastic Cable Retainers from Lat
Pulldown Pulley Bracket [26]. Hardware will
be reinstalled in 36-B.

e Pull cable up along Rhino Upright [19]
until reaching top. Feed cable around the
pulley shown in 35-C and then towards the
front of the rack.

=y
LA
7 N
i DR
1T\
T
I ke
A |
[
! [
Al ¢
g
hged
agpd
g
e
o
fagtd
By
[ @
1 Al
4
s}
15!
i\
fud
\ T 2
L0
A s
AR
ay

e Secure back center pulley using 3/4”7 x 1” S
Cable Retainer [42], 3/8" x 2” Button Head f ) 7.
Screw [44], and 3/8” Thin Nylock Nut [43]. N~ S SR

W
4
>

35-B

H

DO DR D OO D

[O=RCO@S

R O O R O R R O R O R O R O M R O
J /;ﬁc?éﬁhhgﬁgycycycycycﬁcycﬁcﬁc@c@c
= = ,’ !)4 = y n;l o\ < 3 - o = =

DD DO DD DD

° . \
i l\;r
\\ |
DD C
-q@n - .

o P O O e R O O A O e Rl P P O O M o R e R O A o

&=
@.

-

1
o
52@ @ x@
i'ﬂ@ @ s@
=—_ [ |® @ 2
@eg 9@ @ 0
P0.0f ¥ [0 '0
% s@ g
s@ =
0

)

R R R R R R i R e s R R R i i i s

PO ® O ®

W
0
0
0
O
0
0
®
A,
U
S
—™

@

L | | 42

page 49 of 67

D DD DDDDDDDD T
=)

QSB
DD

SR AN AY




STEP 36

e Pull cable past the Nameplate
Crossmember [6]. Feed cable around the
Lat Pulldown Pulley Bracket [26] shown in
36-A.

e Reinstall Cable Retainers into Lat
Pulldown Pulley Bracket [26].

e Ensure cable remains in pulley’s groove. !

g

PLLL5555552555555505°

NN

page 50 of 67




STEP 37 T3 7
Tools Required: 0 J g [~
e 3/32” Allen Key & 5/8” Wrench Q J 9 ™
e | !'| Ensure Plate Load Trolley is hooked 0 J > N
on Rhino Hook before continuing. Q J 9
e Completely disassemble the Clevis N J J |
Included with the lower cable by unscrewing .Q J g
set screws and Split Threaded Insert, and Q J §
remove ball end of cable. Q J g
|2 pa

&

ENSURE CABLE DOES NOT ALLINTO PRIGHT

page 51 of 67



STEP 38

e Feed the ball end of the Lower Cable
through the groove of the 6” Pulley and

route it up through the Pulley Deck [20] as
shown in 38-A.

e Ensure the cable remains seated in the
pulley groove as shown in the DETAIL.

Al S




STEP 39

Tools Required: e Slide Plastic Stop forward and align outer
o 3/32" Allen Key & 5/8” Wrench holes with threaded holes on Clevis End

e Slide parts over the ball on lower cable as and re-insert Set Screws. Fully tighten Set
shown on 39-B. Screws.

¢ |nsert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

39-A

Grommet

o)

%\ ®/ I Clevis End

Split Threaded

Insert
e S %
T Assembled
Plastic Stop el Screw Clevis
39-B | 39-C
39-D 39-E

page 53 of 67



4

page 54 of 67

W N — e
o i s sanan s s annsn 55 %255 2 TR - T o0 OO CCOCCCCood oo @@ﬁw P PR BB \
B 7 BT TS Y RS OYSN V) 3\ . | A\ / : V) 5
i Ty ® \ B D OO, Op O, Op O Oy Op Oy O Op O O Op O O O O P 00, 0,0,®,9,9,9 9 0 g o/
A0 W\ AT \ - \ T = © =Y Y = FALL g =lougp
_ —\\(l by f VAN @Y, /.
\.\ ee e/ @ — /m,e oV el ) W oy / _ /
e B @ =\ VT |
DD D = Vi \ 7 f
P S Fy O i Cr T O Oy O O O Ot O O P T Ot O Py O P P G © Ce O S G O O % 0, S, G\ —— @@ 7 % \ 7
P / ¥ = (| @ \.\
@ o C\.\fl@flw. . / @ ﬁ % \\ _ :
_\_ri.u o @ . == i @, @ @ W \\ o
_ , 6 \ 00000 /\w
7_ 0\ D@ \ /O /
A
\
\ 0D

\ — ,., ,_.,_,_,”,_ e Q // /,

Q) // c = =
OO OO D O DD OODDPDODPOTODOD © @/// \

\|.’
%géﬁ./O/
N \

\
|/

D
S/%

\\

0
) RAVEN O S =
:O 0 @ | \ ‘ DOOODOODODD T
| |© © @\ \ DD DD DODDDDDDODDODDODDODDOD 7 y
=l 0 W= |0,0,0,9,0,0,0,0 ¢ ey
| \ D) / o P e s Cg Ca G S Vs Cu Cx Ce Ca ©e S © O N
N S \
! & WUQQ ;
, A
o NS .o (7
A \ = B\ @W@w
0\ | @

0\ RN /.
0N / \% A —
0 /) D \ @
0 \ \ @D \
e / \ / @ \\ F

]
=\ |
/ o | (O oS e DO OO DD DO DO DD DO DODDDOPOPDIODPOPODODDODODDODDO © © O /Q
. &= S) —
/ ; y : [ , ﬁ@%q@ @ DO DODODO kO O P P D P D 90 9 Gy 9, D O, O © © 0 O OO O © © O \
A RYA O, ©,p ©p O, ONFTIN VT Ty T, T, T, T, Ty, Ty T ™\ n.,..«.iu‘\ — c
\ S\ >
;A\ 01,2 & D /

oD D DD
[ O ©p O O, O O, O, ©.© © © O OO © 616®6 o™ /)

e Remove eight 3/8” Button Head Screws
located on the rear of the Front Side Pulley

Assemblies and the front of the Rear Side

Pulley Assemblies.
e Repeat this process on the bottom of your

rack to install the Low Cable Cover Rails

[301].
¢ | I INote the orientation of the Rogue logos

¢ Fasten the Top Cable Cover Rails [29] be-
In relation to the rack. Ensure the cable

tween the Front and Rear Top Side Pulley
Assemblies by aligning holes and reinstall-

ing the 3/8” Button Head Screws.
opening is facing upward on the Top Cable

Covers and downward on the Low Covers.

Tools Required:
e 7/32" Allen Key

40-A
40-B




STEP 41

Tools Required:
e 1-1/2” Wrench, 1/8” Allen Key

e |[f modifying existing rack with add-on Kit,
skip to 41-B.

e Place Key Washer over the Key Nut on the
Plate Storage Post shown in Detail view.

e Assemble Plate Storage Pins [8] on rear
Monster Uprights at desired hole heights.

e Slide Plate Storage Spacers [49] all the
way down Plate Storage Pins with the set

screws oriented on the bottom of Spacers
as shown in 41-C.

e Fully tighten set screws using 1/8” Allen
Key.

= —\ \
- % \
ol ol XS ol sl el e ols ol sl =R =l e wla ol ml ol ol wRe el ofie o ol el ol oB ol ol ol o ol el ol ol ol ol ool ol =l ol ol =l o )
Vg descedddddddddddddddddddddddIIISITTIT STl 0
G0 D 2
@Gggge s

Y o

E\.\‘ T - ==

R, 3 7

Y &7 oo (<)
% \ a (&l

=0
L 2 2
2 = z % (&2
W= =

i)
AN
7 99,.:-,*’" —
o a o f
@ al‘.,-‘""" \"E

1% =%
D D D D D €D VD D P D VD VDV D €DV DV D D DD IR/ 0 2 e K
B

A N e e e e R R R R R = =g SIS TTT e
7 T

. 3 o/ //
o o, e s,

ROEUE § 5 o9 0 €0 0 €5 €0 €0 €T O €% €0 F? Y/,
!’..-.‘

7/

&k e

S L8raococssesdeSe @ ..-..a
L

244/
OO O O D DT T T DT € T €D €T €D T D € €0 T P D DT
S dgpeccodosaodadddddddddS

41-A

— = == %
&

=

=

=N

\

Pl ladadadadada e el
S oSS

=N

DETAIL

Key Nut

41-B

, o © €
& ©
\
<
SO
gy —

\
%

S

"

O
AV

=

=

=

DD

%‘E

=

=

NIV NNy

X5

\Set Screw

page 55 of 67



STEP 42

e Bolt Tread Plate - RH [62] and Tread

! [Fully tighten all Pulley Deck [20]

Plate - LH [61] to the Pulley Deck [20] using
3/8” X 3.5” Carriage Bolts [82] and 3/8”

Lock Nut [43].

Hardware shown in 42-A.

. o L S - e S ST R TR R TR e L Y h ) - h -1 - h ™!/

@@Q@%b%%@"'@@@@@@@@@m

.0 OO0 O OO O

6‘!3’4

Al

42

||ECI

ﬂ"ﬂ"ﬂﬂ"ﬂ"ﬂﬂ"ﬂ"ﬂ"ﬂﬂ"ﬂ

—

e

s Camls ol ol el s >

= v e 2« | o | B

V0307OOOaOOOOoOOOOOOOOOO@

[— e
|\ l

I.lnfl. T ] 0 ,.,,_.,_.,,.,.,.,‘. :

/I[JW

4

page 56 of 67



STEP 43

e Attach Low Row Face Mount Plate [80] e Ensure Attached plate on Low Row Face
to Pulley Deck [20] using 5/8” x 2.25” Hex =~ Mount Plate [80] is facing towards the
Bolt [78], 5/8’ Flat Washer [731, 5/8” Split inside as shown in 43-A.

Lock Washer [75], and 5/8” Hex Nut [76].

43-A \/ N,

>
DODIDIID D

/
0

FoF

IV

=

> D

®'&

=

=

SR vy

DDDDD D

-2

page 57 of 67



[79], align the nubs on the bracket with the
keyholes on the Low Row Face Mount Plate

[80] and insert them as shown below.
e Ensure Rhino Low Row Bracket [79]is in

e To install the Rhino Low Row Bracket
locked position before use.

STEP 44

| 0 W, 0w

i’e
SSSSSSSSNY

DPOPPPPSPPI 0 0O Y

@®®m®®®\
- ’

Y A— U

S S S S e S S S S S S SESESsSSsSSsSSsSSsSSsSss

- @4 W O WY @ Wa W

PSSP PFPPIIPOISIFSSPSFI 0 ®\

o

page 58 of 67

S

PERPOPPIOIPOPIORISPPIOIIIPIPISPSFPI O @\




STEP 45

e Ensure Plate Load Trolley is placed on the e Attach Standard Triangle Grip [51] to

Rhino Hook in its highest position.

e Pull Lower Rhino Cable and place into
slot on side of Rhino Low Row Bracket [79]

as shown in 45-A.

clevis at end of Lower Rhino Cable.

¢ Note: Remove Rhino Low Row Bracket
[79] when performing belt squats.

45-A

, © O C

Y

AL = =N

=

——

S O OO G S C

g

page 59 of 67



STEP 46

Tools Needed:

o ALL

e Tighten ALL loose hardware on the entire

rack.

e Unhook Rhino Hook and lower Plate Load

Trolley.

e Starting with no weight added to the Plate

Load Trolley, check cables by pulling on
each clevis.

e Ensure all cables pull smoothly and all

Pulleys rotate freely.

e |f cables are too tight or loose, adjust ac-
cordingly by loosening or tightening the 1/2”
Jam Nutson Low Side Cables [47]1.

Note:

e Cables may stretch slightly after use and
re-adjusting the tension may be necessary.

e When performing exercises off the front
swivel trolleys or the lat pulldown, the Plate
Load Trolley must rest at the bottom of the

Rhino Upright, NOT on the Rhino Hook.

46-A

o o ooooovooovovoovovooo

oo ooorvoovoo oo

\ T © © TR D LD D LD L DL D D D D D D <0 <D D 0 D <0 D) mosye DDLDRLDDRDDDDD

oo ovo oo v o v oo oeo
LD DL LLLDLDLLDD

D

S

rolt ol ol ol ol ol ol oy ol &)
DRDRDDDDDDDDYLN)D W

(oNoNoNoNoNoN NN

-t

© e
S SN

@

7
T VLD DL DD DD DD S,

1NN .
X
&
=

co \ i@
@ '\f\ m \
< @ | @ \x )”/

S 2 ‘\\\ © |
G 56 o | = \\
5 o |
\'\\I‘ L12] “\

| 2 \

| @ |

\\‘\ > |

\\g\ /

o p

——

oo

oo
2D DD DD RDUPJE R DD DD DD
@K A

C P ovevo rvo v v oo v v v vV OOCr™»

& ®

A

COCOoOOOCOCCOCOO

o o 2

Ce0COCOOOCOOD

T N

‘\Q%@Q@f\mQQQQQQq\¢®®®Q®®7”®QQQQ¢”@@@Q@@@@Q@@@Q%Q@‘VP
(= "'_4 ;‘ — 7 = / ] . _ﬁ

=)
(1 (™
\,

\ \% © %%QJQQQQQQQQ@QQ@QQQQ@QQ@Q%QQ@QQ@QQQQ@Q@@Z}QQ e}

page 60 of 67



— S/ 14

_, 7 Y7 Z :
\ @E @.ﬂ @% @.u. @R @b. @h @% @.Q @.4 @.0 @.ﬁ @.G @% - H \g @ @ @ @ @ @ . \%@ @ @ @ @ \

\ um..u.@-m. W@B@B@.l@l@!@l@ S O C_A)
———— =@ S — ;/i Al gy

O, O; Op O O O Oy O o Oy O Op O O O O O O O, S /

111111 & — \

e lelela /

DD DO DD DODDODDODDODOODLIODPOOODODODDO
@u@u@m@u@w@m@%@.m @.7 & @m & @m @Q 61@\”

W\m @N @N@ @h @.ﬂ @N @M. @h @.m. /%ﬂ@.ﬁ @.Q @.a @.ﬂ @% @%@.ﬁ @.Q@h. @.Q @.ﬂ @h. @.ﬂ.m F

o

P~
<

»//rl N TR (B /
oo™ ﬁ/ﬂn. SRR /w/ DO DO

NS NSk
= =
e Sr S S s @@\~ ) CDEEEEEEEX
(A%

P DD DD DD
OO O Op O, O, O, O, 9, O, O, D@ © © @ © ©

3 1

e Attach Single Handle Attachments [52] to
Swivel Trolleys using included D Carabiners

[54].
Rhino Cable clevis attachment point using

included D Carabiners [54].
e Note: Remove Rhino Low Row Bracket

e Attach Rogue V2 Multi Belt [53] to Lower
[79] when performing belt squats.

e |n order to attach Rogue V2 Multi Belt
[563] to Lower Rhino Cable clevis first
remove belt and Lower Rhino Cable from

Rhino Low Row Bracket [79].
e Remove Rhino Row Low Bracket [79]

e Attach Lat Bar [50] to Lat Pull down
from Low Row Face Mount Plate [80].

clevis attachment point.

STEP 47

47-A

page 61 of 67



STEP 48

e |f Plate Load Carriage rolls too tightly or e Retighten the roller bolts and nuts.
oosely on upright, the fit may be adjusted Note:

oy first loosening the two foremost roller e Tighten/loosen all four set screws evenly
nolts and nuts.

to ensure the Plate Load Carriage remains
level.

e Then tighten (clockwise) or loosen
(counter clockwise) the four set screws with
a 3/32" Allen Key as desired.

48-A

48-B

Set Screw

page 62 of 67



STEP 49 (SHROUD ASSEMBLY)

e Align the 6” Foam Panel [96] to the
middle panel of the Side Shroud - RH [83]
centering it between all sides. Peel off the
adhesive backing and stick the 6” Foam to
the middle panel.

¢ Place the 3” Foam Panels [97] on panels
to the left and right of the center of the Side
Shroud - RH [83]. Peel off the adhesive
backing and stick the foam to the correct
panels shown in 49-B and 49-C.

e Repeat the whole process for the Side
Shroud - LH [84].

DETAIL

49-A

page 63 of 67




\\\ A
\\\ =l
7 = ¢
CY =
7
1 i 7

\.\ \\\
) * OWOGOOGGO\ &

page 64 of 67

.
../@Q@nunuG@@G@Q@G@QGGG@GGGGG@@G@@
b D

i A
A | A
&4 { — P s
. = a ke 7
. ;
- S o s
e
f
< \. j

P e
AEroooorodBona o

h -
=
A O ]

. -3 .
“f/nWaAWDO 9#&5.@99@9@99999»@%«; 3
WS S o ooooooooooos aod __E
,w&‘LA. S

P i, &

<3
oG
»,.,,..,,. fu‘l.«!
-

B S
e

=,
\ > * 0o
.,.,.. i [y (]
VWALO U O oococooocas R oo OO OO EEODDTOOZHDO O O O
o &) NEY =
Y A ﬁnulﬂ\“fu S e S o O G O G G G G S @..~ s/ .t@hﬁn@hﬂh@ﬂbnbu@t@uDt@nbuﬁvn@..ﬁu@rbu@sbq@r0:010@0 e
BRI A

50-B

N 1|.r. e ,.m,,m,.,wnu., \ \ // / | N , \, . > - :
g /\ 200 TR ATDTDD | | . ctA‘v.w

(&

—~

DETAIL

q

> codProrDDDD]

Q| WD 0 \ - iy - da By -t A
| | | N X i /

0

0

0l | \ \ N\ ¥ 9,8 3006353535875 5550
0 _, N AN

W
z©” ND Vo A B\ AMW
@ (| _, ) & @

Nod At §F Ao ooo

7/ N\ b) )
g .W\\ Q ® ,/. f y//4 A,
7 o ﬁ@ﬂm/myﬁﬁﬁﬁgﬁﬁﬁgﬁa
[<y/0 00350\ y ooo ﬁ//Q%QQQQQQQQQ
¥ \.‘ /v N\ _/f

| | /@ \!
o] N o Y, °O\
0/ @ /o /\ BN
D /O (GA\

| \
Ol oo,
_ | N
I @
|

N &Y \

\ v/ 4 / ® \
N % \
L /4 /.,,
gy Y / Vs / ” /
,/ N\ ...\ | N

STEP 50 (SHROUD ASSEMBLY)
e Assemble Side Shroud -RH [83] and -LH
[94] and the 1” Shoulder Bolt - Male [95]

o Resgt Rhinc_) .Hook and Plate Load Trolley

uprights using 1”7 Shoulder Bolt - Female
from STEP 12.

[85],[861 to horizontal 1” hardware installed

1”7 hardware through the highest 1” hole on
on 50-C as shown in DETAIL.

[84] on rear uprights of rack using included
Side Shrouds.

e Attach rear holes on Storage Panels

the Side Shrouds [83],[84] and the rear

e Secure Storage Panels [85],[86] to

to resting position
&
>
 %ﬁ /%§
N |
DETALF— |

50-A
“
0




000000000000
%
PO 055, /.

S

Socoocoo

A oo
%33.30335%%%%% %5 &qﬂwiﬂtwmhnas\un e NERT

O,
SO e DY TN
- oL O O, O, O O O O o B p

51-A

=

Q000986

-

-

3] ]
0)

QS NMEOX]

MWWW oo oo oo oo

N = o0 oo oo G

n ©H o= s oo @=lo

@ =Y =Y &S &

M oo o i i

o

O & T

©

{ @@%@ 2 2CeorCoroanoralos Caloar ol x"n |un|m|!||

COO0OOrmwrreremadeeree

2

e @

STEP 51 (SHROUD ASSEMBLY)

Tools Required:
e Bolt top of both Side Shrouds and Storage

Panels to Top Brackets using 1/4” x 5/8”
Storage Panels to using 1/4"” x 5/8” Button
Head Screws [92] and 1/4” Thin Nylock
Nuts [93]. Fully tighten all Shroud Kit

hardware.

Note:
e Only the LH Storage Panel shown below.

Repeat steps below to assemble the RH
Storage Panel onto Side Shroud RH.

e 1-1/2” Wrench, 5/32"” Allen Key, 7/16"
DETAIL

Wrench
Nylock Nuts [93]. Fully tighten all Shroud

Button Head Screws [92]1 and 1/4” Thin
Kit hardware.

e Bolt bottom of both Side Shrouds and

e Bottom has no shroud bracket.

1 Q

@ _
20

@

page 65 of 67

|



INCLUDED MONSTER STRIP

e *Hardware and tools not included for in-
stalling Monster Strips [771.

e (4X) 3/8" x 2-1/2"” Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64” Diameter drill bit recommended if
using 3/8"” Lag Screws.

e |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e |etstrip hang and ensure it Is square
using a level then mark locations of the 3
remaining holes.

e Hold strip to the side as shown in 32-B
and drill pilot holes in the 3 marked
locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

o |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip in a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |fyou are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 4x

3/8"” Flat Washer

Screw

3/8" x2-1/2" Lag

52-A

Wall Stud

\@@@@@@@@@@@@@@@@@@\

{

<

52-B

52-C

-~
®"
-
-~
~
-~
-~
-
®"
-~
~
-~
-~
-
-~
®"
-~
-~
-
~
-~

/é\g

DL DDODDDDIDDDR /

page 66 of 67



CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required: e |f cable system is tight, no further calibra-
e Multi Tool tion is needed. If cables still have slack, pro-

e Tighten all four Low Side Cable bolt heads C€€d to STEP 2.
into stop blocks of Swivel Trolleys and
Bottom Side Pulley Assemblies and retest

the cable tightness.
8

¢
Tools Required: e |fslack s still present, continue repeating
e Multi Tool, 7/32" Allen Key orocess, alternating between the Left and
e Remove the Shroud Storage Panel-RH  Right Side Peanut Pulleys, raising the pulley
e Remove Cable Retainers and hardware oy one hole until the yvhole cable system s
from Side Peanut Pulley (54-A) and move ~ taut but not suspending the plate load car-
pulley up by one hole (54-B). riage above its stop blocks.
e Re-adjust the height of the Trolley Cable ~ Note:
Bolts to calibrate the cable tightness. e |finstalling pulley on the uppermost hole
e If slack persists, perform the same pulley ~ ©f thg Side Peanut Pulleys, the lower Cable
relocation on the Left Side Peanut Pulley. Retainers are not needed.

Recalibrate the Trolley cable bolts and
check cable tightness.

54-A 54-B

page 67 of 67



SCAN FOR
INSTRUCTIONS

IRON GAME
PROGRAMMING






